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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : POLYVINYL CHLORIDE
Style/ltem No. . JWS-60

Sample Receiving Date :  2008/04/08

Testing Period 1 2008/04/08 TO 2008/4/15
Test Result(s) : - Please see the next page(s) -

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. ExJEF# R0 » (e #fdiss R Z ARG TUT - F|EREE QT LHEIF » TATAGHEIN -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

: 3 Attention is drawn to the limitation of Ilablllal, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their n%hts and obligations under the transaction documents. Any unauthorized
alt?rattno?ihforlgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law.
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Test Result(s)
PART NAME NO.1 ¢ WHITE POLYVINYL CHLORIDE
Test Item (s) Unit Method MDL Rl’\f:“:t
Phthalates -- - - -—
DBP(Di-butyl phthalate) %  |With reference to Chromatographia 0.003 n.d.
(CAS No0.000084-74-2) Vol.47, N0.784, 1998. Analysis was
performed by GC/MS.
DEHP(Di-(2-ethylhexyl phthalate)) %  |With reference to Chromatographia 0.003 n.d.
(CAS No0.000117-81-7) Vol.47, No.784, 1998. Analysis was
performed by GC/MS.
DIDP(Di-isodecyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS No0.026761-40-0) Vo0l.47, N0.784, 1998. Analysis was
performed by GC/MS.
DINP(Di-isononyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS No0.028553-12-0) Vol.47, N0.784, 1998. Analysis was
performed by GC/MS.
BBP(Benzyl butyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS N0.000085-68-7) Vol.47, No.784, 1998. Analysis was
performed by GC/MS.
DNOP(Di-n-octyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS N0.000117-84-0) Vo0l.47, N0.784, 1998. Analysis was
performed by GC/MS.
DHP(Di-hexyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS N0.000084-75-3) Vol.47, No.784, 1998. Analysis was
performed by GC/MS.
DCHP(Di-cyclohexyl phthalate) %  |With reference to Chromatographia 0.003 n.d.
{CAS N0.000084-61-7) Vol.47, N0.784, 1998. Analysis was
performed by GC/MS.
DEP(Di-ethyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS No0.000084-66-2) Vol.47, No.784, 1998. Analysis was
performed by GC/MS.
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Test Item (s) Unit Method MDL ':f:“:t

DIOP(Di-isooctyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS No0.027554-26-3) Vo0l.47, No.784, 1998. Analysis was

performed by GC/MS.
DMP(Di-methyi phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS N0.000131-11-3) Vol.47, No.784, 1998. Analysis was

performed by GC/MS.
DNNP(Di-n-nonyl phthalate) %  |With reference to Chromatographia 0.003 n.d.
(CAS N0.000084-76-4) Vol.47, N0.784, 1998. Analysis was

performed by GC/MS.
DOA(Dioctyl adipate) % |With reference to Chromatographia 0.003 n.d.
(CAS N0.000103-23-1) Vol.47, No.784, 1998. Analysis was

performed by GC/MS.
DPP(Di-pentyl phthalate) % |With reference to Chromatographia 0.003 n.d.
(CAS No0.000131-18-0) Vol.47, No.784, 1998. Analysis was

performed by GC/MS.
DPRP(Di-propyl phthalate) % |With reference to Chromatographia 0.003 nd.
(CAS No0.000131-16-8) Vol.47, No.784, 1998. Analysis was

performed by GC/MS.

Note : 1. mag/kg = ppm

2. n.d. = Not Detected

3. MDL = Method Detection Limit
4." ---" = Not Conducted
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Analytical flow chart of phthalate content

Sample picture and report number

!

Sample pretreatment/separation

'

Sample extraction by soxhlet method
Concentrate/Dilute Extracted solution

'

Analysis was performed by GC/MS

!

QA/QC review/check analysis result
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** End of Report **
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